
  
 

 
 
 

June 13, 2022 
 
 
Mayor Bradshaw and City Councilors 
City of Ketchum 
Ketchum, Idaho 
 
Mayor Bradshaw and City Councilors: 
 
 

Receive Briefing on Wastewater Facility Plan & Provide Feedback 
 

 
Recommendation and Summary  
The city retained HDR Engineering to update the previous Wastewater Facility Plan to inform future capital 
investments at the treatment plant to meet the needs of the town and comply with regulations set forth by 
the Idaho Department of Environmental Quality. HDR will present the key findings from the plan and answer 
any questions/concerns from the Council. 
 
Should the Council feel comfortable with the plan, staff will place on a future Council meeting for formal 
[...]
FOG fats, oils, and greases 
FPS Ketchum / Sun Valley Wastewater Facility Planning Study 
GBT gravity belt thickener 
gpcd gallons per capita per day 
GPD gallons per day 
GPH gallons per hour 
GPM gallons per minute 
GST gravity sludge thickener 
hp horsepower 
HRT hydraulic retention time 
I&I inflow and infiltration 
IMLR internal mixed liquor recycle 
IPDES Idaho Pollutant Discharge Elimination System 
kW kilowatt 
LA load allocation 
lbs/d pounds per day 
LC loading capacity 
MG million gallons 
mg/L milligrams per liter 
MGD million gallons per day 
mJ/cm2 millijoules per square centimeter 
MLE Modified Ludzack-Ettinger 
MLR mixed liquor recycle 
MLSS mixed liquor suspended solids 
mm millimeter 
MOS margin of safety 
MPN most probable number 
NB natural background load 
NPDES National Pollutant Discharge Elimination System 
O&M operation and maintenance 
OEM original equipment manufacturer 
PFAS perfluoroalkyl and polyfluoroalkyl substances 
PFP plate filter press 
PLC programmable logic controller 



City of Ketchum / Sun Valley Water & Sewer District 
 

viii | June 9, 2022 

PD positive displacement 
ppm parts per million 
Psi pounds per square inch  
psig pounds per square inch gauge 
RAS return activated sludge 
RC responsible charge 
RDT rotary drum thickener 
RPM revolutions per minute 
SCADA supervisory control and data acquisition 
SCFM standard cubic feet per minute 
SRT sludge retention time 
SVWSD Sun Valley Water and Sewer District 
SVED Sun Valley Economic Development 
TKN total Kjeldahl nitrogen 
TMDL tot maximum daily load 
TN total nitrogen 
TP total phosphorus 
TSS total suspended solids 
USDA-RD U.S. Department of Agriculture-Rural Development 
UV ultraviolet 
VFD variable frequency drive 
VSS volatile suspended solids 
WAS waste activated sludge 
WLA wasteload allocation 
WMP Big Wood River Watershed Management Plan 
WRF wastewater reclamation facility 
WWF wet-weather flow 
  
  
  

 



City of Ketchum / Sun Valley Water & Sewer District 

 Facility Planning Study 
 

  June 9, 2022 | ix 

This page is intentionally left blank. 



City of Ketchum / Sun Valley Water & Sewer District 
 

10 | June 9, 2022 

Executive Summary 

Introduction 
This Wastewater Facilities Planning Study (FPS) documents the upgrades and expansions needed 

for the wastewater treatment system serving the Cities of Ketchum and Sun Valley to meet 

regulatory discharge requirements through a 20-year planning period (2022 – 2042). Hereafter the 

facility will be referred to as the Ketchum / Sun Valley Water & Sewer District Water Reclamation 

Facility (WRF). The WRF infrastructure is equally owed by the City of Ketchum and SVWSD. The 

annual operating costs are shared based upon usage (flow) which is slightly skewed toward 

Ketchum, approximately 55/45. The wastewater collection systems for each community are 

managed separately, Ketchum’s collection system by the City of Ketchum and Sun Valley’s 

collection system by Sun Valley Water & Sewer District (SVWSD).    

Description of Existing Facilities 

Collection Systems 

The Ketchum collection trunk system is made up of over 30 miles of 8-inch through 24-inch pipe. 
Except for newer developments, most of the piping is approximately 30 years old and consists 
mostly of asbestos cement sewer pipe. Newer piping is PVC. 

The Sun Valley system is made up of about 27 miles of 8-inch through 18-inch pipe. The system 
was originally constructed using non-reinforced concrete and clay pipe. Developments that grew in 
the 1970’s, such as Elkhorn, used asbestos-covered cement sewer pipes. The newer developments 
constructed after the late 1970’s have all installed PVC sewer lines. 

In previous studies, inflow and infiltration (I&I) has been noted as a serious problem for the collection 
systems of both communities. However, efforts over the last 20 years have reduced the I/I flows 
entering the WRF. 

Ketchum / SVWSD Water Reclamation Facility Overview 

The WRF consists of screening, pumping, grit removal, activated sludge treatment (biological 
treatment), tertiary filtration, and disinfection. The treated water with increased disinfection meets 
Class A reuse standards and is used by the Weyyakin subdivision and Elkhorn Golf Course for 
irrigation. The biosolids produced and processed by the plant are thickened and aerobically 
digested. After aerobic treatment, the biosolids is hauled in liquid form by tanker truck to the Ohio 
Gulch drying beds.  

Population Estimates 
The populations of both Sun Valley and Ketchum can be divided into four broad groups: permanent 
residents who live in the area year-round, second-home residents who occupy their homes for only 
part of the year, transitory workers, and tourists. Since the population of the area is so variable, the 
FPS estimates both the average annual population and the peak season population for use in sizing 
current and future unit processes. The FPS often refers to populations as “equivalents”. This means 
that some of the population, specifically commuters and tourists, do not produce the same amount of 
wastewater flow as a “typical” resident. The population of these two groups are de-rated to adjust for 
their reduced flow contribution. 

In addition to the populations within the city limits, the planning period values include population 

estimates for Impact Zones. Impact Zones are areas that are adjacent to the Ketchum and Sun 



City of Ketchum / Sun Valley Water & Sewer District 

 Facility Planning Study 
 

  June 9, 2022 | 11 

Valley communities which could be served by the WRF in the future. The estimate of current and 

planning period populations is listed in Table E. 1.  

Table E. 1. Estimate of current and planning period populations 

Parameter Ketchum  Sun Valley Impact Zones Totals 

Current 

Average Equivalents1 7,190 4,955 - 12,146 

Peak Equivalents1 9,567 7,401 - 16,968 

Planning Period (2042) 

Average Equivalents1 9,250 7,817 266 17,332 

Peak Equivalents1 12,216 11,378 602 24,196 
1 Equivalents de-rate the tourist population to 80% and the commuter population to 20% of the actual 
population 

The growth rates over the last 30 years as shown in Figure E. 1 provides the trends used to project 
growth during the 20-year planning period. The projected growth is estimated to be 1.14 percent per 
year for Ketchum and 2.14 percent for Sun Valley, for a combined growth of 1.44 percent.  

 

Figure E. 1. Population growth estimate 

Flows and Loads 
Table E. 2 presents the current flows and loads to the WRF. The sources of wastewater flow are 

domestic flows from households and commercial businesses, and I&I. The future flows are based on 

historical and future population trends and past flow data. While pollutant loading values are based 

on historical concentration trends. The mass loads were determined by using the future flow rates 

and concentration values.  

  

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

1990 2000 2010 2020 2030 2040

P
o
p
u
la

ti
o
n

Year

Ketchum Sun Valley Ketchum and Sun Valley

Growth: 1.14 %/yr

Growth: 2.14 %/yr

Growth: 1.44 %/yr 



City of Ketchum / Sun Valley Water & Sewer District 
 

12 | June 9, 2022 

Table E. 2. Current and future flows and loads 

Parameter Current (2021) Planning Period (2042) 

Average Annual Flow (MGD) 1.05 1.73 

Peak Month Flow (MGD) 1.34 2.57 

Peak Day Flow (MGD) 1.49 3.47 

Peak Hour Flow (MGD) 3.05 5.96 

BOD Average Annual (lbs/d) 2,348 3,888 

BOD Peak Month (lbs/d) 3,857 5,757 

TSS Average Annual (lbs/d) 1,715 2,902 

TSS Peak Month (lbs/d) 2,345 4,296 

TP Average Annual (lbs/d) 34 58 

TP Peak Month (lbs/d) 47 86 

TKN Average Annual (lbs/d)1 351 580 

TKN Peak Month (lbs/d)1 446 859 
1 Data based on typical WRF influent values from Metcalf & Eddy1. No actual influent TKN data 

available.  

Current WRF Capacity 
The current WRF capacity is summarized in Table E. 3. The table lists both total and redundant 

capacities. The total capacity is the maximum amount of flow that each treatment system can handle 

with all units in service. The redundant capacity is the available treatment capacity with the largest 

unit out of service. 

Table E. 3. System capacity 

Component 
Total Capacity 

(MGD) 
Redundant 

Capacity (MGD) 
Detail 

Headworks 11.5 MGD 4.0 MGD 
Perforated mechanical screen at 4.0 MGD 
Mechanical bar screen at 7.5 MGD 

Aeration Basins 3.7 MGD 2.8 MGD 4 aeration basins at 0.93 MGD each 

Clarifiers 9.7 MGD 4.0 MGD 
Clarifier 1 at 5.7 MGD                         
Clarifier 2 at 4.0 MGD 

Tertiary Filtration 11.6 MGD 7.7 MGD 3 filter units at 3.87 MGD each 

UV Disinfection1 11.3 MGD 7.5 MGD 2 channels at 3.75 MGD each 

Solids Handling- Aerobic 
Digester 

15,000 GPD at 
3% solids2 

None 
1 digester at 300,000 gallons                                              
HRT Design - 60 days at 15°C 

1 Capacities shown based on 30 mJ/cm2 dose. Redundant capacity certified at 3.1 MGD for 100 mJ/cm2 dose (reuse-quality dose). See the 
Reuse section of the Executive Summary for more information. 
2 Solids production of 15,000 GPD at 3% solids is equivalent to approximately 1.75 MGD of influent wastewater flow. 

Plant Upgrades and Additions 
Plant upgrades are needed either due to age or plant service area growth. The plant can be divided 

into several groups that need attention, including the headworks, activated sludge system, tertiary 

treatment, disinfection, solids handling, and effluent end-use. 

 

1 Metcalf & Eddy, Inc., Tchobanoglous, G., Abu-Orf, M., Bowden, G., & Pfrang, W. (2014). Wastewater Engineering: 

Treatment and Resource Recovery (5th ed.). McGraw-Hill Education. 



City of Ketchum / Sun Valley Water & Sewer District 

 Facility Planning Study 
 

  June 9, 2022 | 13 

The headworks are made up of the influent pumps, screening, grit chamber, and odor control. These 

components are generally adequate for current and future conditions with upgrades during the 

planning period generally needed due to age.   

Activated sludge aeration basins are adequate for future conditions with improvements required 

related to baffling and process configuration. The configuration changes will significantly reduce 

energy costs associated with aeration and provide flexibility for additional total nitrogen removal, 

which is important for reuse water. 

The heart of the activated sludge process is air supply to the biological system. Aeration blower 

replacements will require major future investment. The WRF operating cost is dominated by 

electrical power for aeration blowers. Therefore, future planning will continue to promote energy 

efficient blowers.  Currently, the WRF uses high-efficiency turbo blowers. The recommended hybrid 

blower technology has nearly identical energy efficiency as turbo blowers and has a much simpler 

maintenance routine. 

The tertiary treatment system is in good condition. Tertiary treatment at the WRF consists of cloth 

media filters. Future upgrades are related to miscellaneous equipment components and filter media.  

The final liquid treatment step is disinfection. The ultraviolet (UV) light disinfection system works very 

well and leaves little residual living bacteria in the treated effluent. The system is 20 years old and 

will require replacement during the planning period. Final disposal of the treated water is normally 

into the Big Wood River but during irrigation season is diverted as a Class A reuse water for 

beneficial use by both Ketchum and SVWSD. The diversion not only supplies much needed water to 

landscape and golf course grounds, it relieves nutrient load to the Big Wood River.   

The solids handling system is the weak-link in the current WRF system. The plant currently only has 

one aerobic digester / sludge holding tank. There is no redundancy in the system. The WRF 

currently has no sludge-holding capacity if the sludge holding tank must be taken offline for 

maintenance. The other concern with the solids handling system is transport of liquid biosolids to the 

Ohio Gulch drying beds. The practice has been to haul primarily water (only 3 percent solids) to the 

beds. Liquid hauling has been a cost-effective method as energy and labor costs were low.   

Future operating conditions and changes in final disposal require a change from this liquid hauling 

approach. The recommended upgrades are a rotary drum thickener (RDT) to boost solids content 

from 3 percent to 6 percent and a screw press to further dewater to 15 – 18 percent solids. At this 

concentration, the biosolids can be hauled using an open-bed trailer rather than a tanker, and 

significantly reduces the volume (water) hauled. The wet tons hauled to Ohio Gulch reduces from 

approximately 16,500 tons to 3,300 tons per year. The other added benefit is the dewatered solids 

provide a better composting amendment.  

Improvement Financials 
A sewer rate is based on the principle that total revenue shall be obtained from users (connections) 

who benefit from the facilities to cover new improvements, operations, and maintenance costs. The 

revenue comes from new connections fees and monthly user fees per connection. The current 

Ketchum and Sun Valley connections and quarterly user rates are shown in Table E. 4. 

  



City of Ketchum / Sun Valley Water & Sewer District 
 

14 | June 9, 2022 

Table E. 4. User rates summary  

Item Ketchum SVWSD Total 

Connections 2,089 2,792 4,881 

Average Monthly Rate per Connection $39.12 $23.00 - 

Average Quarterly Revenue $245,165 $192,648 $437,813 

Average Yearly Revenue $980,660 $770,592 $1,751,252 

It is understood that the growth component of wastewater upgrade costs at Ketchum and SVWSD is 

funded using connection fees. The fee is currently $2,921 per connection and $3,100 per residential 

equivalent connection for Ketchum and SVWSD, respectively. The growth is anticipated to add 540 

connections for Ketchum and 1,475 connections for SVWSD. Capital construction costs are split 

evenly between the two entities, and operation and maintenance costs are split based on the flow 

proportions. 

The estimated user rates for improvements identified in this plan were calculated after first 

accounting for the revenue generated by impact fees using a connection growth rate of 1.14 percent 

in the City of Ketchum collection system and 2.14 percent in the SVWSD collection system per year. 

It is also assumed that the existing rates used by each community cover current operating costs and 

have paid off all previous bonds, in addition to producing no excess revenue. As seen in Table E. 5, 

the cost for all improvements needed through the planning period costs $37.2 million in 2022 dollars. 

This means that each community will have to generate $18.6 million. 

  



City of Ketchum / Sun Valley Water & Sewer District 

 Facility Planning Study 
 

  June 9, 2022 | 15 

Table E. 5. Upgrades categories 
Project Capital Cost1 Annualized Cost2 

Process Near-Term (2022-2032) 

Aeration Basins - Anoxic and MLR (Nos. 3 & 4) $987,000 $49,350  

Aeration Basin Blower Repair $65,000 $3,250  

Grit Removal System $1,015,000 $50,750  

Aeration Basin Upgrades (Nos. 1 & 2) $2,140,000 $107,000  

Rotary Drum Thickener & Dewatering Building $7,204,000 $360,200  

Remove Digester No. 1 Building and New Flat Covers $690,000 $34,500  

Clarifier No. 1 HVAC and Roof Repair $183,000 $9,150  

Gravity Thickener & Transfer Building Demo $145,000 $7,250  

Digester No. 2 $2,648,000 $132,400  

Screw Press $1,527,000 $76,350  

New & Replacement Digester Blowers $1,829,000 $91,450  

Aeration Basin Blowers & Updated Electrical $6,626,000 $331,300  

Pump Replacements3 $706,500 $35,325  

Replace UV Equipment $1,694,000 $84,700  

Upgrade PLC Hardware $1,356,000 $67,800  

Upgrade Filter PLC $102,000 $5,100  

Digester No. 1 Diffusers $250,000 $12,500  

Clarifier Mechanism No. 1 Replacement $553,000 $27,650  